

CE TEST CERTIFICATE

FOR PERFORMANCE CHARACTERISTICS OF CONSTRUCTION PRODUCTS FOR THE CE MARKING

BOD-19-06-11-02

- Product:** "Rocko", Thickness: 5 mm
Structures: New England (NE), Peetah (PT), Hickory Scrape (HS)
- Producer:** Kronoflooring Sp. z o.o., ul. Przemysłowa 10, 38-200 Jasło, Poland
- Order:** Testing and classification of selected properties according to EN 14041:2008 (CE-labelling)
- Test report:** 2719075/3, 2718587, 2719250
- Test results:**

| Property | Declaration according to EN 14041:2008 |
|--|--|
| Reaction to fire performance according to EN ISO 9239-1 and EN ISO 11925-2, classification according to EN 13501-1 | B _{fl} -s1 |
| Anti-sliding properties according to EN 13893 | class DS |
| Thermal resistance according to EN 12667 | 0.01 (m ² K)/W |

Dresden, 11/06/2019

Head of laboratory



Engineer in charge